IV —Ere T

kBT 5 A e FABE [T YT R I B
Iyv~v—E
YUIOUHLETKERE w7 T A
W HEERE

77 AFN e LiR—Fh

4
EAKETZT AT RET 4

BoRH






Srev—Fr 20

FFKE S EE T T A A

LK KT Y T RZT R

=

© 0 N o ol A W N

[EEN
O

D3 3 3 3 o m Ny o mom ™o 3=
S Ol B W DN

— = =
B~ W DN =

B &

AERBER (FUKORRBREER) A-1
R K A-1
R T, o A-2
B S a5 A-9
Lagunbyin K B Bt B . B-1
XX /N T AT EARAA L R = N c-1
T P D-1
B L D-1
R D-91
R IS R o E-1
RAARIERIOEIES EBUSHAM ... E-2
BRI DB . oo E-3
N B D B T et E-5
FEAREISHALEHL (Standard Conversion Factor) ........ooooeuieiinnooo... E-6
BRFEHT (Lagunbyin Project) .o e e E-7
WM (Zone 1 Non—Revenue Reduction Project) .................... E-8
BFESMT (Disinfection Project) oo E-9
MFEAAT (Simulation A) ..t E-10
MEEAAT (Simulation B) oottt E-11
MEEAAT (Simulation C) .ttt E-12
MEEAAT (Simulation D) oottt E-13
BB A A F-1
BREEALSBLBIC DD T LB T = F-1
(3] EBREASEEIC D DIEREE F-1
BRI I BATEARIEE F-2
B B e & oo F-5
FHHIEUAS « R0 F-9
BEE c fh = R T T B F-9
NS IR T - F-9
B A 7 TR T —E A F-10
A R R e F-11
BT o F-12
11731 )2 & F-14
AN P F-14



Srev—Fr 20

FFKE S EE T T A A

LK KT Y T RZT R

=

wm om om e momom e momom T

S

A = F-15
8 BRI . F-16
O I F-18
J10 REMRE. BRE. REOOAEME L. F-18
BREET = v 7 U A b F-19
1 Lagunbyin BFZKHL R . oo F-19
2 BRI 1Y = DR F-23
3 BRI DR « T o F-26
B H ) T A F-29
1 Lagunbyin BFZKHL R . oo F-29
2 BRI 1Y = DR F-31
3 BRI DM ER « T o F-33
Public Consultation Seminar K. « oo vt e F-36
4 G-1
T R H-1
Lagunbyin /K DR Gt L B I-1

ii



Iyt =T
Tk T A B A FA B fkE T CE YT s AT B

A KRERABER (FUKOILERBRFER)

A1l BKHA

No.1 Lagunbyin WIP YA Rirf5/Nuf)1]

No.2 Ledaunggan ¥t < O/NA[JI|Z @ 1 : Ngamoeyeik JER 35D 7V — 7 DGR
No.3 Ledaunggan ¥t < O/NA[JI|Z @ 2 : Ngamoeyeik JEJR[ 235 D 7 U — 7 DGR
No.4 Ngamoeyeik Sluice gate

PN 7ML LR D LY, Lagunbyin WIP ~DEKEEL— B HD 7 U —27 1,
No. 3 D FANZHEAL T W5, No. 1 1%, Ngamoeyeik sluice gate 2>6 DEEFKN L LTV B,

A
Lavg g Insake
AE LA

Lagh

>YiNo 4
Moe Yeik
uice gate

Breeﬁil"-g pond
and Poultry farm

| Np.2
Bds

P Branch of creek Brahehof cresk
Water riflow from Noga moe yeik Shuice gate 77 Mol :

B, ?/ ' Goodic e
G i T : Wi TP Construction site j

A-1



I v EH T
L FAGESHE T 7 2T A f L) e B

HAE KT PV T RE T S

A2 REBRER

1IEH : 6 H 25 HERAK  FRKEFDO K : i

fii% : BOD B LSS o 7 bk, MET — X I1TK%E
Bk HiL
No. 1 Lagunbyin WTP ¥ ~irfEdD /Na])1]|
No.4 Ngamoeyeik Sluice gate
KET—X#
Hh pH EC (uS/cm) | TDS (mg/L)
No. 1 6. 57 100 40
No. 4 6. 69 140 60
No.1 Water channel near WTP site
800 -
- Turbidity (Deg)
600 - 530 —4—Color (Deg)
4
ot 500 370
2 400
o 250
e 320
173
200 132 93
26 37
0 . o .
0 24 48 72 96
Hour
No.4 Nga Moe Yeik Sluice gate
800 4 —=—Turbidity (Deg)
600 =+—Color (Deg)
11}
o
= 400
o 250 250 250 230
200 250 ) ) -
22 46 21 19
0 +63 = — l
0 24 48 72 96
Hour

- BEWRRIL, 48 FEMTCTRE LT,

BICHRT D720 LEZDBND,

No. 4 DEJEIZEAIT 2D > T-, T T, No. 4 DRSS S FER TN R H HWDNT T I v

A-2



I v EH T
KB T 7 27 A ) i A FAR [KEZ YT 5T K

2[01H : 6 A 28 HERAK  FRAKEFO XK : i

K
No.2 Ledaunggan ¥1 < O/NfJI|Z D 1
No.4 Ngamoeyeik Sluice gate

KET—X#
A pH EC (uS/cm) | TDS (mg/L)
No. 2 6. 44 120 60
No. 4 6. 43 30 20

No.2 Water channel near Ledaunggan 1

800
=4=Color (Deg)
600 —m—Turbidity (Deg)
d
o 325
2 400 | 305 320 310
(] < <> 995
200
37 30 20 25
o m—=—p - —1
0 4 8 12 16 20 24 28 32
Hour
No.4 Nga Moe Yeik Sluice gate
800
600 —e—Color (Deg)
9 == Turbidity (Deg)
@ 400 | 305 263
o S 240 240 800
200 86 o e

T\_.ilzo 28
0 = ws

0 4 8 12 16 20 24 28 32
Hour

WEOIEIL., BB 12 B TLZEL-
- No.1, No.4 & iz, BEICEMIT -T2,

A-3



Iro~v—EFYr T 00
T KB HEE T 7 2T A L T A

Fa B LAE T Y Ty X5 T BE

2% 1 : Nyaunghnapin WTP JEi/K

(TLRD ML AT d6 & UG KT

KET—X
A pH EC (uS/cm) | TDS (mg/L)
No. 1 7.23 70 30
No. 4 7.27 60 30
Nyaughnapin WTP: Raw water
100 —4—Color (Deg)
80 —&-Turbidity (Deg)
o 60
5 43 40 39 37
o) >—
=) 40 7 & - N
- -$35
20
9 5

| B

il 3

0 4 8 12 16 20 24 28 32

100

Hour

Nyaunghnapin WTP: Receiving well

—4—Color (Deg)
80 - Turbidity (Deg)
o 60 52
@ 41
5  — B
3 40 v v 0 440
20 | 12

o
o]
»
Bo

- 4

0 4 8 12 16 20 24 28 32

Hour

- UHEBERBIOARELY, EXKIESEAKTH-7-, UL, WHHOHEEM A EE LT ohn
Tl BN, FRWMOER (B P AREETHDHIEERLTVD,
WA, AE, TDS & $1Z, Lagunbyin WIP OKJRE Y B4FTH 5,



2% 2 WETEREORRT

Lagunbyin WTP JEUK

7£ : Ledaunggan ¥ < O/NA[JIIZF D 1, 4 : Ngamoeyeik Sluice gate

L

Start (0 hr)

Thr

11hr

32hr

Nyaunghnapin WTP

e IR, A KR

Start (0 hr)

Thr

~
<

J—r T4

YA =

GHEH Ay Y] 7 £ 7 OLZIENA T

HUYE b Ly FLGAL LB BPH#



Iy~ —[Et T

2 FIKE R 7 7 2T A e i B

HAE KT PV T RI T S

3IEH : 7 H 3 HEEK BAKBREOREE . i

FRAKHiLS
No. 1 LagunbyinWTP ¥ K35 /INif)l|
No. 2 Ledaunggan ¥1 < ®/NJJI|Z D 1
No.3 Ledaunggan ¥t < O/NJJIZ D 2
No.4 Ngamoeyeik Sluice gate
KET—X
Hh pH EC (£ S/cm) | TDS (mg/L)
No. 1 6. 72 110 50
No. 2 6. 49 160 80
No. 3 6. 43 80 40
No. 4 6. 52 50 20
No.1 Water channel near WTP site
1000 -
=4 Color (Deg)
800 =@ Turbidity (Deg)
4 700 665
$ 600 - 500
=3 430 549
@
[m] 400 -
206
200 .\.54 58 56 82
0 —i - .
0 3 6 9 12 15 18 21 24
Hour
No.4 Nga Moe Yeik Sluice gate
1000
—4—Color (Deg)
800 ~m-Turbidity (Deg)
o 600 -
5
3 400 -
270 265
— 2% 20 200
200 - v ¢ —
46 26 16 15 16
0~ e - - - - 7]
0 3 6 9 12 15 18 21 24
Hour

A-6



IVt =T

2 FIKE R 7 7 2T A e i B

FAE LKET YT ATy

BF

Degree

Degree

fY
o
o
L i
=l
(=]
(]
[os]
o
w
43}
o
w
{92}
o
w
—
o

No.2 Water channel near Ledaunggan-1

1000 ‘ 910
=4 Color (De
800 1 (Deg)
=& Turbidity (Deg)
600 - 550 585
410
400 -
256
200 -
198 4 60 2
0 T T T T T : : R
0 3 6 9 12 15 18 21 24
Hour
No.3 Water channel near Ledaunggan-2
1000
—4—Color (Deg)
800 - =& Turbidity (Deg)
600 -

&

(=]

- 1
—
—
>

T o
A
[\ ]
(04]

—

[ I

lm
[n4]

- FHERRIIFEN TH o705, Ngamoeyeik Sluice gate D/KEIIEEREEE K& REWITAR

Mmooz,

= —J7, No.2 [ 3BE, AELERES EF LTS, ZAXERIZEY ., 2D Creek 28
BT HEECKEND OWE, BERSPMHE LI27mdEEZ N5,
- BRI TH o TH. Ngamoeyeik Sluice gate OVBEL I 12 IFEILAIN CTEE L CTW 5,

A-T



NE o il =007 72

| FRES T S A HAH kT PE T XAy G
=
o &
= 3
<t
o |°
=
[ap) =
o8 e h=
o, - S
Q « 5
& 9 &
% 7’
=
H 2
< 0
v &
®

A-8



I rv—EHr 0
Tk T A B A FA B fkE T CE YT s AT B

A3 F£&¥

- 1 EHOREEZERE, EBEKTOBEL 24 BREILAN (BBieda 12 B THA L. 0%
IFZEL TN D,

- oL, AEOEIIT, WELET S LB TS0, 1L AEELL TR,

- YT No. 1, No. 2 B LU No3 IE, No. 4 & bhifig UCHEE, AEEIIZE, 24U Ngamoeyeik
Sluice gate 2"HERAKMURICET D F TITAET 2%, KAFEORELZ T TN Lzl
B2 DD, FET No2 OFER LV | BHRIFIZIZ, BWE, GEORIMNEZL s LR THE
s,

- BERKFERBMMNZ T D & No. 4 DKEIXZE L TEY . B O IERE L Bl
(SIS A S/ AN

- KEAKE L LU THTEEE . No.4 Ngamoeyeik Sluice gate OKEIL., oo 3 kv BaFE

2%,

PLEX Y LagunbyinWTP DKJEICHOWTIL, BEEOERZFHTH5/L— K (No. 1, No.2 BLW
No.3 MWZAUZHEY T B) L V. [E#HE No. 4 Ngamoeyeik Sluice gate 2>5 7K (Open ditch 5\
WINA T T4, TN N—|) ZEEL, FKEGELZLEEZRELIZ,

\= 518

Lagungin

-taNga Moe Yeik Igtake point

FEFRBON— N ERET S, IR 4k TH D, b— b BEICAFIZR W20, (ERBERO R
A= AN

A-9






IV —Ere T

2 FIKBE KT 7 2T A ) e i B

FAE LKE T YT RE Ty

B. Lagunbyin i#/KGAREFHEE

Lagunpyin Water Treatment Plant

40MGD=181,800m3/d

1 Design Condition
1.1 Influent water flow rate
5% Loss

1.2 Effluent water flow rate

1.3 Water quality
Turbidity (Raw W.)

Ave.

Turbidity (Treated W.)

2 Specification
2.1 Pre-Sedimentation Pond

Quantity
Type
Dimension
Total Volume
Retention time
Accessories

2.2 Intake well
Quantity
Dimension
Dimension
Total Volume
Retention time
Accessories

2.3 Intake pump station
1) Intake pump
Q'ty
Type
Accessories

2) Electrical panel

2.4 Dividing well
Quantity
Type
Dimension
Total Volume
Retention time
Accessories

2.5 Receiving well
Quantity
Dimension
Total Volume
Retention time

2.6 Mixing Tank
Quantity
Type
Dimension
Total Volume
Retention time

Design Basis

QTin= 210,000 m3/d=
= 145.83 m3/min=
QTout= 181,800 m3/d=
= 126.25 m3/min=
20-200 NTU
200 NTU
<5 NTU
1  basin
Gravity flow
Width 40.5 m x Length
118,719 m3
0.6 days (=

8,750 m3/hr
2.431 m3/sec

7,575 m3/hr
2.104 m3/sec

879 m x Height

13.6 hours)

Baffle walls, Small excavatorm, Sand pumps

2 basin
Width 2 mx Length
Width 4 mx Length
304 m3
21 min
Gravity flow

46.4m3/min x H29.0m x 350kw
4  sets
Horizonal Doble Suction Volute

1 ot
1 basin
Rectangular
Dia. 9 mx Height
254 m3
1.9 min
Gravity flow
8  basins
Width 3 mx Length
600 m3
4.1 min
8  basins
Horizontal baffle channel
Width 3 mx Length
694 m3
4.7 min

7 mx Height
6 m x Height

(duty 3sets, stand by 1set)

5 m x Height

6.8 mx Height

Turbidity Data from Ngamoeyeik Creek, Nyaungnapin WTP

3m m

4m m
4m m

5.0m (Ave.)

4.25m



IV —Ere T

2 FIKBE KT 7 2T A ) e i B

FAE LKE T YT RE Ty

2.7 Flocculation basin

Quantity 8  basins
Type Up-down flow baffle Wall type
Dimension Width 1.5 m x Length 63.3 m x Height 5m m (Ave.)
Total Volume 3,798 m3
Retention time 26 min
2.8 Sedimentation basin
Quantity 8  basins
Type Horizontal flow + Tube settler
Total Dimension Width 12.5 m x Length 38.6 m x Height 4.2m (Effective)
(Tube settler: Width 15 m x Length 22.5 m x Height 4.2m
Total Volume 16,212 m3
Retention time 24  hr
Flow speed 0.3 m/min
Upward flow speed 65 mm/min
Surface loading 15.2  mm/min
Accessories
2.9 Rpid sand filter
Quantity 4 basins
Type Gravity flow rapid sand filter
Dimension Width 5.5 m x Length 12.0 m x Height 5m
Filter layer Multi-media filter layer  Anthracite Dep. 0.2 m
Silica sand Dep. 0.5m
Gravel Dep. 0.2 m
Filtration rate 150 m/d
Washing method Backwashing: 0.7m/min Self-washing by filtered water
Air washing: 0.8m/min Pressurized filter
Accessories Underdrain Equipment
Washing Equipment
Air-compressor
Control Unit
2.10 Alum Dosing Facility
Liquid PAC Packing Style - kg/bag
Dissolving Concentration C= 15%
Feed Rate Ave. 40 ppm as Solid Alum
Consumption Ave. 7,272 kg/day as Solid Alum
48.5 m3/day as Liquid PAC
Feed Rate Max. 100 ppm as Solid Alum
Consumption Max. 18,180 kg/day as Solid Alum
121.2 m3/day as Liquid PAC
1) Dissolving/Storage Tank
Quantity 5 tanks
Type Rectangular tank FRP
Dimension/basin Diameter 3.6 m x Height 3.8 m(Effect. 2.5m)
Volume/total 127 m3
Retention time as average 2.6  days as average/Tanks

Accessories Feeding device, Mixer

2) Alum feed pump

Quantity 3  sets (2 duty, 1stand-by)
Type Diaphragm pump
Capacity Ave. 33.7 L/min x 20m

1 Unit Operation 16-50L/min as 20-60ppm
Max 84.2 L/min x 20m
2 Unit Operation 32-100L/min as 40-100ppm

B-2



N - e
2 FIKBE KT 7 2T A ) e i B FAE [KET )T 5Ty

" 2.11 Disinfection Dosing Facility

Liquid Sodium hypochlorite Packing Style --- kg/bag
Dissolving Concentration C= 10 % as Sodium hypochlorite
Feed Rate of Pre&Interm. Ave. 1ppm as CL2
Feed Rate of Post. Ave. 3 ppm as CL2
Consumption Ave. 727 kg/day as CL2
Consumption Ave. 7.3 m3/day as Liquid CL2
1) Dissolving/Storage Tank
Quantity 3 tanks
Type Rectangular tank FRP
Dimension/basin Diameter 3.6 m x Height 3.8 m(Effect. 2.5m)
Volume/total 76 m3
Retention time as average 10.5 days as average/Tanks
Accessories Feeding device, Mixer
2) Hypochlorite feed pump Pre&Intermediate chlorination
Quantity 8 sets (2 duty, 1 stand-by)
Type Diaphragm pump
Capacity Ave. 1.3 L/min x 20m
2 Unit Operation 0.6-1.8L/min as 0.5-3ppm
3) Hypochlorite feed pump Post-chlorination
Quantity 2 sets (2 duty, 1 stand-by)
Type Diaphragm pump
Capacity Ave. 3.8 L/min x 20m

2 Unit Operation 1.9-5.7L/min as 1.5-9ppm

2.12 Clear Water Reservoir

Quantity 2 Dbasins

Dimension Width 18.8 mx Length 56.4 m x Height 4m (Effective)
Total Volume 8,000 m3

Retention time 1.1 hr

2.13 Trasmission pump station

1) Trasmission pump 42.2m3/min x H35.0m x 570kw
Q'ty 4  sets (duty 3sets, stand by 1set)
Type Horizonal Doble Suction Volute

Accessories

2) Electrical panel 1 ot
2.14 Electrical Facility 1 ot
Transformer

Incoming Panel

Water Treatment Panel
Local Control Panel
Instrument

3 Wastewater treatment facility
3.1 Water quality
Ave. Turbidity (Intake W.) 200 NTU
Planned Turbidity 100 NTU Average turbidity in rainy season is applied.

3.2 Alum Dosing Facility

Liquid PAC 40  Packing Style --- kg/bag
Dissolving Concentration C= 15 %

Feed Rate Ave. 40 ppm as Solid Alum

Dry Sludge Amount 20,258 Dry-kg/day

B-3



IV —Ere T
2 FIKBE KT 7 2T A ) e i B

FAE LKE T YT RE Ty

3.3 Sludge concentration

Wash water drainage basin 0.5
Sedimentation Basin 2.0
Sludge basin 2.0
Sludge thickener (in) 3.0
Lagoon (in) 5.0
3.4 Wash water drainage basin

Quantity 2
Dimension Width

Total Volume 1,449
Wash water Amount 3,780
Retention time 0.2

Accessories

%
%
%
%
%

NO0OO0O0

basins

16 m x Length

m3
m3/day
day (2duty)

5 kg/m3

20 kg/m3
20 kg/m3
30 kg/m3
50 kg/m3

16 m x Height 3m (Effective)

Wastewater Trans. Pump (2duty,1Stand-by) 10hours operation

Slurry Pump; Capa. 6.6m3/min x 10m x 22KW

3.5 Sludge basin

Quantity 4
Dimension Width

Total Volume 1,013
Drainage Amount 271
Retention time 1.1

Accessories

basins

9.5 m x Length

m3
m3/day
day (4duty)

9.5 m x Height 3m (Effective)

>3465m3; 1-basin of Sedimentation

Wastewater Trans. Pump (2duty,1Stand-by) 10hours operation

Slurry Pump; Capa. 1.13m3/min x 20m x 5.5KW

3.6 Sludge thickener
Quantity
Dimension Dia.
Total Volume
Sludge Amount
Retention time
Accessories

4

1,350
675
2

basins

12 m x Height

m3
m3/day
day (4duty)

3 m (Effective)

Wastewater Trans. Pump (2duty,1Stand-by) 8hours operation

Slurry Pump; Capa. 1.4m3/min x 20m x 11KW

B—4



SE St =t

L FAGEI #1027 A L ) e 2 FAE LKET )T Ty

C. ¥¥YNNUTATEARA FRI— )

Category

Large

Small

Question

Answer

Facility
Investment
[FI] -
Expansion
(1st:
Q3-Q5/ UBC)

Individual house

connections

Q21: Does your utility provide direct subsidies to
reduce water charges for individual house connections
in poor urban areas (excluding cross—subsidies
through tariffs)? [1. Yes, 2. No ]

Q22-1: Does your utility conduct any poverty mapping
or/and poverty assessment, to target areas or
households for subsidies? [ 1. Yes, 2. No ]

Q22-2: If 1.Yes, please describe the
outline of the poverty mapping or/and

household poverty assessment

Q23: Does your utility provide direct subsidies to
reduce connection fees for individual house

connections and/or installation costs (material and
construction, etc.) for poor urban areas (excluding
cross—subsidies through tariffs)? [ 1. Yes, 2. No |

Q24: Does your utility provide any easy—payment
system (eg spreading payments over multiple periods)
for the initial connection fee and/or ongoing fees for
individual house connections in poor urban areas
(excluding cross—subsidies through tariffs)? [ 1.
Yes, 2. No ]

Capacity
Development
(CD]
—Technical
aspects
(Ist:
010-Q18/
UBC)

Water meters
(Ist: Q15-Q16/
UBC)

Q37: Does your utility have its own
facility/equipment for testing the accuracy of
customer and bulk water meters? [1. No, we do not test
water meters, 2. No, but we outsource meter testing
3. Yes, but not enough, 4. Yes, we have enough ]

Q38: How often does your utility exchange customer
meters? [1. Only change obviously broken meters, 2.
Change meters which are obviously broken or have
suspected failure based on monitoring of household
water consumption, 3. Exchange them less than every
10 years, 4. Exchange them every 5-10 years but not
in the all served areas, 5. Exchange them every 5-10
years in all served areas ]

Q39: What is the approximate average error in customer
water meters used by your utility? [1. Don’ t know, 2.
More than 10%, 3. Between 6% to 10%, 4. Between 3% to
5%, 5. Less than 3% ]

Q40: In which country are the customer meters used
by your utility manufactured?

Thailand, China

Information
technology

Q59: How well is office equipment such as computers,
printers, photo copiers, etc. maintained? [ 1. Very
inadequately, 2. Inadequately, 3. Could be improved,

4. Well, 5. Very well ]

Q60: Are there enough IT specialists or
computer—-skilled staff at the utility, for example to
set local area networks (LAN) with proper security
systems? [1. Not nearly enough, 2. Some but not
enough, 3. Enough ]

Capacity
Development
[cD] -

Financial
stability(lst:
Q19/ UBC)

Q63: Does your water utility have financial
objectives to guide its tariff setting, such as full
cost recovery of O0&M costs? [ Yes or No ]

No

C-1




SE St =t

FFKE KT 7 2T A ) HAKR A ET BT Xy